(

2

\
Evaporator/Freezing Chamber
Pump/Drain Tubes
Storage Bin

Water Pump
Compressor
Control Box

Heat Exchanger
Panels and Liner

Wiring Diagrams



LEGEND

A-PUMP, BRACKET & ENCLOSURE
SEE FIGURE 8-7

B-FREEZER & PLATEN ASSEMBLIES
SEE FIGURE 8-4

C-HEAT EXCHANGER, TUBING, ETC.

SEE FIGURE 8-10
D-CONTROL BOX ASSEMBLY

SEE FIGURE 8-9
E-MAJOR ASSEMBLIES

SEE FIGURES 8-2 & 8-3
F-CABINET PANELS

SEE FIGURE 8-11

Section VIil
Page 3

78-136

Figure 8-1. AC-20 Cabinet.

AC-20
July 1978



Section VIl

Page 4
INDEX EQ'D
NO. MBER
1
1 1
1
2
2 1
Door/Bin Assembly, L.ower Front (Stainless Steel) A25717-002 1
Attaching parts, Index 2
Clamp, Hose 13/16-inch O.D. 02-1338-00 1
Screw, No. 1/4-20x 1/2 T/C Hex Hd 03-0571-00 2
3 Retainer, Heat - Bottom A25804-001 1
4 Retainer, Heat - Foamed 02-2237-01 1
5 Door Assembly, Upper Front (C.R.S Painted) A25709-001 1
Door Assembly, Upper Front (Stainless Steel) A25709-002 1
attaching parts, Index 5
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 2
6 Panel, Top (C.R.S. Painted) A25704-001 1
Panel, Top (Stainless Steel) A25704-002 1
attaching parts, Index 6
Screw, No. 8 x 1-1/4 S/T Flat Hd 03-1419-09 4
AC-20

July 1978




INDEX
NO.

Screw, No. 8 x 1/2 T/F Tap

* X X

Section ViJI
Page 5

REQ'D
IUMBER

03-1404-10 3

AC-20
July 1978



Section VIII

Page 6

CHASSIS
BASE
(Ref.)

N\~

DRAIN TUBE
{Ref.)

78-137

Air-Cooled.

Figure 8-2. Major Assemblies -

AC-20
July 1978



Section VHI

Page 7
INDEX QD |
NO. JMBER
Ref.
1 1
2 1
1
3 1
4 1
Screw, No. 8-32 x 3/8 Pan Hd 03-1403-17 2
5 Control, Hi Pressure 11-0394-01 1
attaching part, Index 5
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 2
6 Bracket Assembly, Fan Motor & Mounting No Number 1
6a Blade, Fan 18-0420-00 1
Pad, Vibration (p/o Fan Motor) No Number 1
Nut, Fan Mounting (p/o Fan Blade) No Number 1
6b Bracket, Fan Mounting 18-3705-01 1
6¢ Motor, Fan 12-1575-01 1
attaching parts, Index 6¢ to 6b
Screw {p/o Fan Motor) No Number 4
attaching parts, Index 6b to Chassis Base
Lockwasher, No. 1/4 Internal Tooth - Carbon Steel Zinc Plated 03-1417-08 2
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2
AC-20

July 1978



Section VIl

Page 8
INDEX EQ'D
NO. IMBER
7 1
2
8 1
9 1
2
2
10 Valve, Water Inlet 12-1900-0b 1
11 Compressor No Number 1
(See Figure 8-8)
attaching parts, Index 11
Grommet 18-2200-28 4
Sleeve, Mounting 18-2200-27 4
Washer, No. 5/16 Plain 03-1407-07 4
Screw, No. 6/16-18 x 1-1/2 Hex Cap 03-1405-20 4
AC-20

July 1978




Section Vil
Page 9

DRAIN TUBE |
{Ref.}
\ -
o
CHASSIS
BASE "
R f. - (%)
(Ret.} @
N 2
\\/
1
78-138
Figure 8-3. Major Assemblies - Water-Cooled.
AC-20

July 1978



Section VIl

Page 10
INDEX EQ'D
NO. MBER
Ref
1 1
2 1
1
3 1
4 1
- - 2
5 Control, Hi Pressure (Flare Nut Connector) 11-0388-01 1
Control, Hi Pressure {Solder Connector) 11-0388-02 1
attaching part, Index 5
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 2
6 Regulator Assembly, Water No Number 1
attaching parts, Index 6
Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated 03-1417-09 2
Screw, No. 1/4-20x 1/2 T/C Hex Hd 03-0571-00 2
6a Union, Half - No. 5/8-18 x 3/8 Flare 16-0677-01 1
6b Nipple Assembly, Pipe (w/Bracket) A15924-000 1
6¢ Coupling - 3/8 NPT x 3/8 Flare Brass 16-0355-00 1
6d Valve, Water Regulator 11-0198-02 1
7 Condenser - Water-cooled 18-3707-01 1
attaching parts, Index 7
Screw, No. 1/4-20x 1/2 T/C Hex Hd 03-0571-00 2
8 Tube - 1/2-inch I.D. » 12-1/4 (Order per foot) 13-0674-04 1
AC-20

July 1978



Section VIII

Page 11
— —_
INDEX REQ'D
NO. JUMBER

9 1
2
2
10 1
11 1
R IR 1O LUV L0 4
Sleeve, Mounting 18-2200-27 4
Washer, No. 5/16 Plain 03-1407-07 4
Screw, No. 5/16-18 x 1-1/2 Hex Cap 03-1405-20 4

AC-20

July 1978



Section VIl

Page 12

ﬁc

PREFORMED

78-139

Figure 8-4. Freezer - Platen Assemblies.

AC-20
July 1978



Section Vil

Page 13
INDEX REQ’'D
NO. JMBER
Ref.
1 1
2 1
4
3 4
attaching parts, Index 3
Screw, No. 8 x 1/2 T/F Tap S/S {Curtain screws) 03-1404-10 Ref.
4 Spinner, Jet (3 per spray tube) A09543-000] 3(12)
5 Tube, Manifold 02-2193-01 1
6 Chute, Cube - Rear A25747-001 1
7 Platen Assembly (medium size ice cubes) A25748-020 1
Platen Assembly {small size ice cubes) A25753-020 1
8 Chamber, Freezing 02-2226-01 1
AC-20

July 1978



Section VI
Page 14

—

g

,J’.
I [
oo
| i
1 ]
[
;= :
I t
1
I’ ;
/ 7
I4
’/
o /@ﬁ
/Q/ J }%w .@/ A= /
A OH8 N
P W s
RUBBER 2 3
CAP /@\/Fb ,@ N
(Ref.) 2
B <
e ~
78-140
Figure 8-5. Freezer-Pump-Drain Tube Connections.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
Freezer-Pump-Drain Tube Connections No Number Ref.
(See Figure 8-4 for
next higher Assembly)
1 Tube - 3/74-inch I.D. x 2 {Order per foot) 13-0674-07 4
2 Tube, Female A24379-001 5
attaching parts, Index 1 & 2
Clamp, Hose 02-1358-01 8
Clamp, Hose (Fits over Rubber Cap) 02-1530-01 1
3 O-Ring 13-0617-02 5
4 Tube, Male 02-2080-01 3
5 Tube, Pump Pick Up 02-2082-01 1
6 Pipe, Stand 02-2125-01 1
AC-20

July 1978




Section Vi

Page 15
JNLY)

—

=T Y

‘s

W ,ﬁ\\/, "
S M

it N A
4 N\ m“ \ \NL\/\\

- _ -

(FOR REFERENCE ONLY)

RETAINER

-INSULATION

78-141
AC-20
July 1978

DRAIN TUBE
(FOR REFERENCE ONLY}

Figure 8-6. Lower Front Door Bin Assembly.




Section VIII

Page 16
INDEX EQ'D
NO. MBER
Ref.
Ref.
1 1
4
2 1
sScrew, No. 1U-24 X 1-1/4 PNl Hecess Fan Ha Us- 14U3-/3 2
3 Bin Assembly A25729-001 1
attaching part, Index 3 (sides of Bin)
Screw, No. B x 1/2 T/F Tap 03-1404-10 16
attaching part, {bottorn Bin to Insulation Retainer)
Screw, No. 8 x 1/4 T/F Tap 03-1404-29 4
4 Bracket, hinge A25720-001 2
attaching part, Index 4t0 7 & 8
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2
5 Hinge, Base - Right A25719-002 1
6 Hinge, Base - Left A25719-001 1
7 Hinge, Right Side A25724-002 2
8 Hinge, Left Side A25724-001
Attaching parts, Index 4,5, 6t0 7 & 8
Pin Hinge A25722-001 2
Ring, Retaining 03-1539-08 4
attaching parts, Index 7 & 8 to 1 & 10
AC-20

July 1978



Section VIil

Page 17
INDEX IEQ'D
NO. UMBER
! (ref.)

9 { 1
10 | 1
1

AC-20

July 1978



Section VIl
Page 18

e ve——

78-142

AC-20
July 1878

Figure 8-7. Water Pump, Bracket & Enclosure Assembly.




Section VIII

Page 19
INDEX EQ'D
NO. | MBER
Ref.
1 1
4
2 Ref.
3 Bracket, Pump Box A25794-001 1
attaching parts, Index 2, 3 & 4
Screw, No. 1/4-20 x 1/2 T/X Hex Hd 03-0571-00 2
attaching part, (Pump & Bracket to Cabinet Liner)
Screw, Thumb - No. 10-24 x 1/2 Knurled Hd 03-0727-00 2
4 Pump, Water 12-1975-01 1
attaching part, Index 4 to 2 & 3
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 Ref.
4a Housing, Pump Intake 12-1849-61 1
4b O-Ring 12-1849-60 1
4c Screw 12-2061-54 1
4d Impelier 12-2061-53 1
4e Spring 12-2061-556 1
attaching parts, Index 4a thru 4e
Washer, No. 6 Plain $/S 03-1407-01 2
Lockwasher, No. 6 External Tooth-Phosphor Bronze 03-1417-01 2
Screw, No. 6-32 x 7/8 Phil Recess Pan Hd 03-1403-08 2
Nut, No. 6-32 03-1406-01 2
4f Blade, Fan 02-1719-00 1
AC-20

July 1978



Section VIl
Page 20

77-143

Figure 8-8. Compressor Assembly.

INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
Compressor Assembly {Copeland) 18-4100-01 Ref.
(See Figure 8-2/11 and 8-3/11 {Tecumseh) 18-3600-01 Ref.
for next higher Assernbly)
1 Capacitor, Start (Copeland) 18-4100-43 1
Capacitor, Start {Tecumseh) 18-3600-30 1
2 Relay (Copeland) 18-4100-42 1
Relay (Tecumseh) 18-3600-34 1
3 Overload {Copeland) 18-4100-41 1
Protector {Tecumseh) 18-3600-35 1
AC-20

July 1978




NOT

w

Section VIII
Page 21

ing
nits

tive
ts.

the

AC-20
July 1978



Section Vill
Page 22

(REFERENCE ONLY)

x
o
[}
-
o
@
-
Z
Q
Q

78-144

Figure 8-9. Contro! Box Assembly.

AC-20
July 1978



Section Vi

Page 23
INDEX EQ'D |
NO. IMBER
Ref.
1 1
2 1
1
3 1
attaching parts, index 3
Stand - Off - (7/8 Ig.) 02-2242-01 2
Screw, No. 6-32 x 1/4 Phil Recess Pan Hd 03-1403-02 4
* * *
4 Board Assembly, Circuit 12-1912-01 1
attaching parts, Index 4
Stand - Off - (5/8 Ig) 02-2242-02 5
Screw, No. 6-32 x 1/4 Phil Recess Pan Hd 03-1403-02 5
5 Contactor 12-2041-01 1
attaching parts, Index 5
Screw, No. 8-32 x 3/16 Phil Recess Pan Hd 03-1403-14 2
6 Control, Temperature {Bin) 11-0353-02 1
7 Control, Cube Size 11-0345-02 1
Screw, No. 8-32 x 1 /4 Phil Recess Pan Hd 03-1403-15 4
* X X
8 Grommet 13-0557-00 2
AC-20

July 1978



Section VIHI
Page 24

Pr——

TEN
'EMBLY

TO
OVERFLOW
STAND PIPE
(Ref.)

T0
DRIER \
(Ref.) N P
(3
N
N
. 3
N LD
N o
y
L]
COMPRESSOR
SUCTION .‘/C
LINE
(Ref.)
\__ T0
HOT GAS
VALVE
BIN (Ref.)
DRAIN
CONNECTION (Ref.) SOLENOID
(Ref.)
78-145
Figure 8-10. Heat Exchanger, Tubing & Fittings.
AC-20

July 1978



Section VIII

Page 25
INDEX :Q’'D
NO. I MBER
| ef.
(
I
1 1
2 1
3 1
2
2
* o % | |
AC-20

July 1978



Section VIl

Page 26

)
\\\\\\\\\ \ ,/

\ \ nb
\ N u=
\ N V]
/ // \ w M «
—— A
// \\ ,y(,\ //
/, S w/
\% /, m . \Wa
OJ/ ) S <y J - b /

:::;:.b/ \

\ \
4NN ..\ \v /\\m

/// CE // /// / ,,/.\ \\\\\\

78 146

Figure 8-11. Panels and Cabinet Liner Assembly.

AC-20
July 1978



Section VIl

Page 27
INDEX QD
NO. VIBER
lef.
1 1
6
2 1
3 1
Panel, Right Side (Stainless Steel) A25703-002 1
attaching parts, Index 3
Lockwasher, No. 8 External Tooth-Carbon Steel Zinc Plated 03-1417-03 2
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 4
4 Panel, Back {(C.R.S5. Painted) A25707-001 1
Panel, Back {Stainless Steel) A25707-002 1
attaching parts, Index 4
Lockwasher, No. 8 External Tooth-Carbon Steel Zinc Plated 03-1417-03 Ref.
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 17
5 Panel, Left Side C.R.S. Painted) A25702-001 1
Panel, Left Side (Stainless Steel) A25702-002 i
attaching parts, Index
Lockwasher, No. 8 External Tooth-Carbon Steel Zinc Plated 03-1417-03 2
Screw, No. 8 x 1/2 T/F Tap 03-1404-10 4
AC-20

July 1978



Section Vil
Page 2

T N
! J_‘o.ozm..Om;F_OzmdomH ,*a
on|
1/09/51
INd ¥YIMOd
S34d
49H

"LINN SIHL OL ¥3MOd 1V 1D3NNODSIJ 01 43dIN03d

HING3I
(

iA
]

rHﬁ ” FDAD 323344 40 NOILHOS G3INIL NI NMOMS LINM SiHL

T T Tome ] ¥0SS3¥dNOD  _ u3LSVA
S aswO——— [Holms 1 [Hoims 1
ng o *
— HOLIAAS ~ _mﬂlllL —=
A
WILIA _Imuv‘:. '
i3 P N8| wAoD | e
W_v/ | | (990
vﬂr \ A ON{ ON HINIL m o
y - Moz —_— I_ 9 !
4 . S | —
o2 O——— #G ——— _ M
s
T ™ auuv.n:..r. ne | _
e e < P o0
— [
ﬂJ‘J._:CUV >(me
BOLO3108d~ P s e i) ﬁxm

SN LINN SIHL

] '

39 AVW LO3INNODSIA 3NO NVHL 3¥OW :NOILLNVD e

M
!
!
I
|
|

XVA 3SNn4d
dNV Si

|
ﬁ, gy ke L/09/SI—=
1dV1S 39v110A 3NN

YOSS3HdWOD

NOTE: This Wiring Diagram for use with Model AC-20 Automatic Cubers
with Serial Numbers prior to S/N 406754-09R.

Figure 7-1. Wiring Diagram AC-20A - Air-Cooled.

AC-20
July 1978



Section VII
Page 3

‘ 7 TG CELD f N
QIONII0S[OIONT10S w0
RETY
102
| avi3y Y ER LY . I@._ !
AV 13Y ONIHSINI @

HSINIS |

3705
3gny . MILIMS n(® 1/0%/5H

¥3NI U4IMOd

rtﬂr_
&
z
@

AC-20
July 1978

[
¥C123108d ,Wdummw >M, \»hud.wmu ﬁxm - "
JANNOYED 34 usnd rat +
TN LINA SIHL e 7] mx; 3sns |
Bl b dAv Gl |
SIQ 0L A3INO3Y | Lo (R | !
38 AYW 1D3NNODSI 3NO NVHL 3HON [NOIINWD L= == = T A Al

T ECTY HOLIMS
Nig Eﬂm HOLIMS
TOHINGD HILISYNW
SS3kd {
HOIH

IMAD 32333 40 NOILHOd QIML NI NMOHS LINN SiHL

— 405534dN02
\\\\\ .fmquLJ [ HoLms )

T _J

H43ILSYN

HILImMS |
R e I

NOTE: This Wirting Diagram for use with Model AC-20 Automatic Cubers

with Serial Numbers prior to S/N 406754-09R.

Figure 7-2. Wiring Diagram AC-20A - Water-Cooled.



T IR T IR S R R R e

Section VIl
Page 4

HOLON | M3INTL N
110D
AVI3N®
®_
AVIIY ONIHSINIA[®
oW HSINI4 + +
321
3@y TPLMS 1/09/51
M
ind NELYH 43mod

HOLIMS
HALSYW

10 W &

vﬁ‘ 31040 323384 40 NOILMOd J3MIL NI NMOMS LINA SiHL

N HO0SS 340D 43LSVA
DmJ \\\\\\\\\\ mh?j Ju»_sz ThHoums |
SLIMS _ e s
, 1 L xm .
._r”MN yINIL ) j
> sm_ WO | b
G |
oz N f/ , o
vi/ I\_ 4\ au
w [
BAW o ng—— M
15 HOUCN,
w..s o s %8 ! 1
i REE R 2Oo——t— |
P —— H
QVOTHIA0 — ¢ IN3YYND A¥IIY ) <dVD L18VLS 0

J3ANN0HO 34
SNA LINAY SIHL

0051 01 d3dIN03Y
- ../HL 34OW INOILNVD

XYA 3S0d
m 4nv S
|

|
po— 1/03/511 —w
39VLI0A 3NN

|
|
!

40SS3HANOD

NOTE: This Wiring Diagram for use with Model AC-20 Automatic Cubers

with Serial Numbers 406754-09R and up.

Figure 7-3. Wiring Diagram AC-208 - Air-Cooled.

AC-20
July 1978



Section Vil

Page 5

ImasimmAc AL T A!

‘ HOI0W. &3AIL N N
1109
AVI38® ,
7 av3y ONIHSINIZI®
! HSINI oy
10W @
T3 N
O 38n3 :ut\sw | REN (/09 /51t
4¥3MO0d
sSJ y3N | % HSINI 4@
T ORY3HL zﬁ IMS
v —
NIg mm};._. HOLIM
0HINOD b ! W3iden
i N
s —
1
o 5
5S38d
HOIH
SBINGST
me&" 37742 373344 40 NOILMOJ QINIL NI NAMOHS LINM SIHL
- ¥OSSIUINOI Y3ILSYA
W1 S3Yc
- %»\\ - J‘muuws,wz ! HOLIMS HOLIMS
u:>>w :u: »8 - e
,_18 ne 5:: i rlr\+|1[, ﬂ
zo:xou ::3 ! »a
_ m_okoz/ i
"ON uz /xwzc\ | 0 }
Iy ' = ,H
!
W3O
gg Ll
olon T $90 — ,
— g3 niL —_—
—— 1 "
H ; |
T
QUOTHIAD— g AN3HHND AV FH - .ﬁ/,%.u 18vis o T
_ v
Q3aNNoY9 39 !
LSO LINO SIHL XYW 3SN4
dNY S)

NOJSI 01 d3dIN03d
\WHL 340N :NOILNVD

I
et 109/ SN -

H0SS34dNOD

39V1I0A 3NIT

NOTE: This Wiring Diagram for use with Model AC-20 Automatic Cubers

with Serial Numbers 406754-09R and up.

Figure 7-4. Wiring Diagram AC-208B - Water-Cooled.

AC-20
July 1978



